
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

RizatriptanTeva10mg orodispersibletablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each 10mgorodispersibletabletcontains14.53mg of rizatriptanbenzoate (correspondingto 10mgof rizatriptan).

Excipients:

Each 10mgorodispersibletabletcontains2.0mgof aspartame

Each 10mgorodispersibletabletcontains110.20mg of lactose

For a full li st of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Orodispersibletablet.

10 mgorodispersible tabletsarewhite to off white, round,flat tablets with bevellededges,embossedwith ‘ IZ’ onone
sideand‘10’ on theother.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Acutetreatmentof theheadachephaseof migraineattacks,with or without aura.

4.2 Posology and method of administration

General

RizatriptanTevashouldnotbeusedprophylactically.

RizatriptanTevaorodispersibletablets neednot betakenwith liquid.

Theorodispersibletabletis packagedin analuminiumblister. Patients shouldbeinstructednot to removethe
orodispersible tablet from theblisteruntil justprior to dosing.Theorodispersible tabletshouldthenberemovedfrom
thealuminiumblisterwith dry handsandthen placed on thetongue, where it will dissolveandbeswallowedwith the
saliva.

Theorodispersibletabletcanbeusedin situationsin which liquidsarenotavailable,or to avoidthenauseaand
vomiting thatmayaccompanytheingestionof tabletswith liquids.

For dosesnot realisable/practicablewith this strengthotherstrengthsof this medicinalproductmaybeavailable.

Adults 18yearsof ageandolder

Therecommendeddoseis 10mg.

Redosing: dosesshouldbeseparatedby at leasttwo hours;nomorethan two dosesshouldbetaken in any24-hour
period.
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− for headache recurrence within 24 hours: if headachereturnsafter relief of theinitial attack,onefurtherdosemay be
taken. Theabovedosinglimits shouldbeobserved.

− after non-response: theeffectivenessof aseconddosefor treatmentof thesameattack,whenaninitial doseis
ineffective,hasnotbeenexaminedin controlled trials.Therefore,if apatientdoesnot respondto thefirst dose,a
seconddoseshouldnot betakenfor thesameattack.

Clinical studieshaveshownthatpatientswhodonot respondto treatmentof an attackarestill likely to respondto
treatmentfor subsequentattacks.

Somepatientsshouldreceive5 mgof RizatriptanTevaif it is available, in particularthefollowing patient groups:

− patientsonpropranolol.Administration of rizatriptanshouldbeseparated by at leasttwo hours fromadministration
of propranolol. (Seesection4.5)

− patientswith mild or moderaterenalinsufficiency,

− patientswith mild to moderatehepaticinsufficiency.

Paediatric patients

Children (under 12 years of age)

Theuseof RizatriptanTevain patientsunder12yearsof ageis not recommended.Therearenodataavailableon the
useof rizatriptanin childrenunder12yearsof age.

Adolescents (12-17 years of age)

Theuseof RizatriptanTevain patientsunder18yearsof ageis not recommended.Safetyandeffectivenessof
rizatriptanin adolescentpatients havenot beenestablished.

Patients older than 65 years

Thesafetyandeffectivenessof rizatriptanin patientsolderthan 65yearshavenot beensystematicallyevaluated.

4.3 Contraindications

Hypersensitivity to theactivesubstanceor to anyof theexcipients.

Concurrentadministration of monoamineoxidase(MAO) inhibitorsor usewithin two weeksof discontinuationof
MAO inhibitor therapy.(Seesection 4.5).

RizatriptanTevais contra-indicatedin patientswith severehepatic or severerenal insufficiency.

RizatriptanTevais contra-indicatedin patientswith apreviouscerebrovascular accident(CVA) or transient ischaemic
attack(TIA).

Moderately severeor severehypertension, or untreated mild hypertension.

Establishedcoronaryarterydisease, includingischaemic heart disease(anginapectoris, historyof myocardial
infarction,or documentedsilentischaemia), signsandsymptomsof ischaemic heart disease,or Prinzmetal'sangina.

Peripheral vasculardisease.
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Concomitantuseof rizatriptanandergotamine,ergotderivatives(includingmethysergide),or other5-HT1B/1D receptor

agonists. (Seesection4.5).

4.4 Special warnings and precautions for use

RizatriptanTevashouldonly beadministeredto patientsin whoma clear diagnosisof migrainehasbeenestablished.
RizatriptanTevashouldnotbeadministeredto patientswith basilaror hemiplegic migraine.

RizatriptanTevashouldnotbeusedto treat'atypical' headaches, i.e.thosethatmight beassociatedwith potentially
seriousmedicalconditions,(e.g.CVA, rupturedaneurysm)in which cerebrovascularvasoconstriction couldbe
harmful.

Rizatriptancanbeassociatedwith transientsymptomsincludingchest painand tightnesswhichmaybeintenseand
involve thethroat(seesection4.8).Wheresuch symptomsarethoughtto indicateischaemicheartdisease,no further
doseshouldbetakenandappropriateevaluation should becarriedout.

As with other5-HT1B/1D receptoragonists,rizatriptanshouldnot begiven,withoutprior evaluation, to patientsin

whom unrecognisedcardiacdiseaseis likely or to patientsat risk for coronary arterydisease(CAD) [e.g.patientswith
hypertension,diabetics, smokersor usersof nicotinesubstitution therapy,men over40years of age,post-menopausal
women,patientswith bundlebranchblock, andthosewith strongfamily history for CAD]. Cardiacevaluationsmaynot
identify everypatientwhohascardiacdiseaseand,in very rarecases,seriouscardiaceventshaveoccurred in patients
withoutunderlyingcardiovasculardiseasewhen5-HT1 agonists havebeenadministered.Thosein whomCAD is

establishedshouldnot begivenRizatriptanTeva. (Seesection4.3)

5-HT1B/1D receptoragonistshavebeenassociatedwith coronaryvasospasm.In rarecases,myocardialischaemiaor

infarctionhavebeenreportedwith 5-HT1B/1D receptoragonists including rizatriptan(seesection 4.8).

Other 5-HT1B/1D agonists(e.g.,sumatriptan)shouldnot beusedconcomitantly with RizatriptanTeva(seesection4.5).

It is advisedto wait at leastsix hoursfollowinguseof rizatriptanbefore administeringergotamine-typemedicinal
products,(e.g.ergotamine,dihydro-ergotamineor methysergide). At least 24hours shouldelapseafter the
administrationof anergotamine-containingpreparation before rizatriptanis given.Althoughadditive vasospastic
effectswerenotobservedin aclinical pharmacologystudyin which16healthy malesreceivedoral rizatriptanand
parenteralergotamine,suchadditive effects are theoretically possible, (seesection4.3).

Serotoninsyndrome(includingalteredmental status,autonomicinstability andneuromuscularabnormalities)hasbeen
reportedfollowingconcomitanttreatmentwith triptansandselectiveserotonin reuptakeinhibitors(SSRIs)or serotonin
noradrenalinereuptakeinhibitors(SNRIs).Thesereactionscanbesevere. If concomitanttreatmentwith rizatriptanand
an SSRI or SNRI is clinically warranted, appropriateobservationof thepatient is advised,particularly during treatment
initiation,with doseincreases,or with addition of another serotonergicmedication (seesection4.5).

Undesirableeffectsmaybemorecommonduringconcomitantuseof triptans(5-HT1B/1D agonists)andherbal

preparationscontainingSt John's wort (Hypericum perforatum).

Angioedema(e.g.facial oedema,tongueswellingandpharyngealoedema)may occur in patientstreated with triptans,
amongwhich rizatriptan.If angioedema of thetongueor pharynxoccurs,thepatientshouldbeplacedundermedical
supervision until symptomshaveresolved.Treatmentshould promptly bediscontinuedandreplacedby anagent
belongingto anotherclassof drugs.

Patientswith rarehereditaryproblemsof galactoseintolerance,theLapp lactasedeficiencyor glucose-galactose
malabsorption shouldnot takethis medicine.
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Phenylketonurics: RizatriptanTevaorodispersible tabletscontainaspartame,asourceof phenylalanine.May be
harmful for peoplewith phenylketonuria.

Thepotentialfor interactionshouldbeconsidered when rizatriptan is administeredto patients taking CYP 2D6
substrates (seesection4.5)

Medicationoveruseheadache(MOH)

Prolongeduseof any painkiller for headachescanmake them worse.If this situationis experiencedor suspected,
medical adviceshouldbeobtainedandtreatmentshouldbediscontinued.Thediagnosisof MOH shouldbesuspected
in patientswhohavefrequentor daily headachesdespite(or becauseof) theregularuseof headachemedications.

4.5 Interaction with other medicinal products and other forms of interaction

Ergotamine, ergot derivatives (including methysergide), other 5 HT 1B/1D receptor agonists: Dueto anadditive effect,

theconcomitantuseof rizatriptanandergotamine,ergotderivatives(includingmethysergide), or other5 HT1B/1D
receptor agonists (e.g.sumatriptan,zolmitriptan,naratriptan)increasetherisk of coronary arteryvasoconstriction and
hypertensiveeffects.This combinationis contraindicated(seesection 4.3).

Monoamine oxidase inhibitors: Rizatriptanis principallymetabolisedvia monoamineoxidase,'A' subtype(MAO-A).
Plasmaconcentrationsof rizatriptanandits activeN-monodesmethylmetabolitewere increasedby concomitant
administrationof aselective, reversibleMAO-A inhibitor. Similar or greater effectsareexpectedwith non-selective,
reversible(e.g.linezolid)andirreversibleMAO inhibitors.Dueto a risk of coronary arteryvasoconstriction and
hypertensiveepisodes,administrationof Rizatriptan Tevato patientstaking inhibitorsof MAO is contraindicated.(See
section4.3)

Beta-blockers: Plasmaconcentrationsof rizatriptanmaybeincreasedby concomitant administrationof propranolol.
This increaseis mostprobablydueto first-passmetabolic interaction betweenthetwo drugs,sinceMAO-A playsa role
in themetabolismof both rizatriptanandpropranolol.This interaction leadsto a meanincreasein AUC andCmaxof

70-80%.In patients receivingpropranolol, the5 mgdoseof RizatriptanTevashouldbeused.(Seesection4.2)

In a drug-interactionstudy,nadolol andmetoprolol did not alterplasmaconcentrationsof rizatriptan.

Selective Serotonin Reuptake Inhibitors (SSRIs) /Serotonin Norepinephrine Reuptake Inhibitors (SNRIs) and Serotonin
Syndrome: Therehavebeenreportsdescribingpatientswith symptomscompatiblewith serotoninsyndrome(including
alteredmental status,autonomicinstability andneuromuscularabnormalities) following theuseof selectiveserotonin
reuptakeinhibitors(SSRIs)or serotonin noradrenaline reuptakeinhibitors(SNRIs) andtriptans(seesection4.4).

In vitro studiesindicatethatrizatriptaninhibits cytochromeP4502D6(CYP2D6).Clinical interactiondataarenot
available.Thepotential for interaction shouldbeconsideredwhen rizatriptanis administeredto patientstakingCYP
2D6 substrates.

4.6 Fertility, pregnancy and lactation

Useduringpregnancy

Thesafetyof rizatriptan for theusein humanpregnancy has not beenestablished.Animal studiesdonot indicate
harmful effectsat doselevelsthatexceedtherapeutic doselevels with respectto thedevelopmentof theembryo or
foetus,or thecourseof gestation,parturition andpost-natal development.

Becauseanimal reproductiveanddevelopmentalstudiesarenot alwayspredictiveof humanresponseRizatriptanTeva
should beusedduringpregnancyonly if clearly needed.
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Useduringlactation

Studiesin rats indicatedthatveryhighmilk transfer of rizatriptan occured. Transient,veryslight decreases in pre-
weaningpupbodyweightswereobserved only whenthemother'ssystemic exposurewaswell in excessof the
maximumexposurelevel for humans.No dataexistin humans.

Therefore,cautionshouldbeexercisedwhenadministering rizatriptan to womenwhoarebreast-feeding.Infant
exposureshould beminimisedby avoidingbreast-feedingfor 24hoursafter treatment.

4.7 Effects on ability to drive and use machines

Migraineor treatment with RizatriptanTevamaycausesomnolencein somepatients.Dizzinesshasalsobeenreported
in somepatientsreceivingrizatriptan. Patientsshould,therefore,evaluate their ability to perform complextasksduring
migraineattacksandafter administrationof RizatriptanTeva.

4.8 Undesirable effects

Rizatriptanwasevaluatedin over3,600patientsfor up to oneyearin controlledclinical studies.Themostcommon
undesirableeffectsevaluatedin clinical studiesweredizziness,somnolence,andasthenia/fatigue.Thefollowing
undesirableeffectshavebeenevaluatedin clinical studiesand/orreportedin postmarketingexperience:

(Very common [≥1/10]; Common [≥1/100 to <1/10]; Uncommon [≥1/1000 to <1/100]; Rare [≥1/10,000to <1/1,000];
Very rare [≥1/10,000]; not known [cannotbeestimatedfrom theavailabledata]).

Immune system disorders:

Not known: hypersensitivi ty reaction,anaphylaxis/anaphylactoid reaction.

Psychiatric disorders:

Uncommon: disorientation, insomnia,nervousness.

Nervous system disorders:

Common: dizziness,somnolence,paresthesia, headache,hypaesthesia,decreasedmentalacuity, tremor.

Uncommon: ataxia,vertigo

Rare: syncope,dysgeusia/badtaste,serotoninsyndrome

Not known: seizure

Eye disorders:

Uncommon: blurredvision.

Cardiac disorders:

Common: palpitation, tachycardia

Rare: Myocardialischaemiaor infarction,cerebrovascularaccident. Mostof theseadversereactionshavebeen
reportedin patients with risk factorspredictive of coronary arterydisease.

Not known: arrhythmia,bradycardia.
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Vascular disorders:

Common: hot flushes/flashes

Uncommon: hypertension.

Not known: peripheralvascularischaemia.

Respiratory, thoracic and mediastinal disorders:

Common: pharyngealdiscomfort,dyspnoea

Rare: wheezing.

Gastrointestinal disorders:

Common: nausea,dry mouth,vomiting, diarrhoea

Uncommon: thirst,dyspepsia.

Not known: ischemiccolitis.

Skin and subcutaneous tissue disorders:

Common: flushing,sweating

Uncommon: pruritus,urticaria

Rare: angioedema(e.g.facial oedema, tongueswelling, pharyngeal oedema), rash,toxic epidermal necrolysis
(for angioedemaseealso section4.4).

Musculoskeletal, connective tissue and bone disorders:

Common: regionalheaviness

Uncommon: neckpain,regionaltightness,stiffness,muscle weakness.

Rare: facial pain.

Not known: myalgia.

General disorders and administration site conditions:

Common: asthenia/fatigue,painin abdomen or chest.

Investigations:
Not known: ECGabnormalities.

4.9 Overdose

Rizatriptan40mg (administeredaseithera singletablet doseor astwo doses with a two-hourinterdoseinterval)was
generallywell toleratedin over300patients;dizzinessandsomnolencewerethemostcommondrug-relatedadverse
effects.
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In a clinical pharmacologystudy in which12subjectsreceivedrizatriptan, at total cumulative dosesof 80mg(given
within four hours),two subjectsexperiencedsyncopeand/orbradycardia. Onesubject,a femaleaged29years,
developedvomiting,bradycardia,anddizzinessbeginningthreehoursafter receivinga totalof 80mgrizatriptan
(administeredovertwo hours).A third-degreeAV block, responsiveto atropine,wasobservedanhouraftertheonset
of theothersymptoms.Thesecondsubject, a 25year-old male, experiencedtransientdizziness,syncope,incontinence,
and a five-secondsystolic pause (onECGmonitor) immediately after apainful venipuncture.Thevenipuncture
occurredtwo hoursafterthesubjecthadreceiveda total of 80mgrizatriptan (administered overfour hours).

In addition, basedon thepharmacologyof rizatriptan, hypertensionor othermoreseriouscardiovascularsymptoms
could occur afteroverdosage.Gastro-intestinal decontamination, (e.g.gastric lavagefollowedby activatedcharcoal)
should beconsideredin patientssuspectedof anoverdosewith RizatriptanTeva.Clinical andelectrocardiographic
monitoringshouldbecontinuedfor at least12hours,evenif clinical symptomsare notobserved.

Theeffects of haemo- or peritonealdialysisonserum concentrationsof rizatriptanare unknown.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Selectiveserotonin(5HT1) agonists, ATC-code:N02CC04

Mechanismof action: Selectiveserotonin (5HT1B/1D) agonists

Rizatriptanbindsselectively with highaffinity to human5-HT1B and 5-HT1D receptorsandhasli ttle or noeffector

pharmacologicalactivity at 5-HT2, 5-HT3; adrenergic alpha1, alpha2 or beta;D1, D2, dopaminergic,histaminic H1;

muscarinic;or benzodiazepinereceptors.

Thetherapeutic activity of rizatriptanin treating migraine headachemaybeattributedto its agonisteffectsat 5-HT1B
and 5-HT1D receptorson theextracerebralintracranialbloodvessels thatare thoughtto becomedilatedduring an attack

and on thetrigeminalsensorynervesthatinnervate them.Activationof these5-HT1B and5-HT1D receptorsmayresult

in constriction of pain-producingintracranialbloodvessels andinhibition of neuropeptidereleasethatleadsto
decreasedinflammationin sensitive tissues andreducedcentral trigeminal pain signaltransmission.

Pharmacodynamic effects

Theefficacyof rizatriptanin theacutetreatment of migraineattacks wasestablished in two multicentre,randomised,
placebo-controlled trials. In onestudy(n=311),by two hourspost-dosing,relief ratesin patientstreatedwith rizatriptan
wereapproximately 66%for rizatriptan5 mgand10mg,comparedto 47%in theplacebogroup.In a largerstudy
(n=547), by two hourspost-dosing,relief rates were59%in patientstreatedwith rizatriptan5 mg,and74%after10
mg, comparedto 28%in theplacebogroup.Rizatriptanalsorelieved thedisability, nausea,photophobia,and
phonophobiawhichaccompaniedthemigraineepisodes.A significanteffect onpainrelief was observedasearly as30
minutespost-dosing in oneof thetwo clinical trialsfor the10mg dose(seesection 5.2Absorption).

Basedonstudieswith rizatriptantablets,rizatriptanremainseffective in treating menstrual migraine,i.e.migrainethat
occurswithin 3 daysbeforeor aftertheonsetof menses.

RizatriptanTevaorodispersibletablets enables migrainepatientsto treat theirmigraineattackswithout having to
swallow liquids.This mayallow patients to administer their medicinal productearlier, for example,whenliquids are
not available,andto avoidpossibleworseningof gastrointestinal symptomsby swallowingliquids.
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5.2 Pharmacokinetic properties

Absorption

Rizatriptanis rapidly andcompletely absorbedfollowing oral administration.

Themeanoralbioavailability of theorodispersibletablet is approximately 40-45%, andmeanpeakplasma
concentration (Cmax) is reachedin approximately 1.6- 2.5hours(Tmax).

Effect of food: Theeffectof foodon theabsorptionof rizatriptanfrom theorodispersibletablet hasnot been studied.
For therizatriptantablets,Tmax is delayedby approximately 1 hourwhenthetablets areadministeredin thefedstate.A

furtherdelay in theabsorptionof rizatriptanmayoccurwhentheorodispersibletabletis administered after meals.

Distribution

Rizatriptanis minimally bound(14%)to plasmaproteins.Thevolumeof distribution is approximately140litres in
malesubjects,and110 litresin femalesubjects.

Biotransformation

Theprimaryrouteof rizatriptanmetabolismisvia oxidative deamination by monoamineoxidase-A (MAO-A) to the
indole acetic acidmetabolite,which is not pharmacologically active. N-monodesmethyl-rizatriptan,ametabolitewith
activity similar to thatof parentcompoundat the5-HT1B/1D receptors,is formedto aminordegree,but doesnot

contributesignificantly to thepharmacodynamicactivity of rizatriptan. Plasmaconcentrationsof N-monodesmethyl-
rizatriptanareapproximately14%of thoseof parent compound,and it is eliminatedat asimilar rate.Other minor
metabolitesincludetheN-oxide,the6-hydroxycompound,and thesulphateconjugateof the6-hydroxymetabolite.
None of theseminormetabolitesis pharmacologically active.Following oral administrationof 14C-labelledrizatriptan,
rizatriptanaccounts for about17%of circulating plasmaradioactivi ty.

Elimination

Following intravenousadministration,AUC in menincreasesproportionally andin womennear-proportionally with the
doseoveradoserangeof 10-60µg/kg.Followingoral administration,AUC increasesnear-proportionallywith thedose
over adoserangeof 2.5- 10mg.Theplasmahalf-life of rizatriptanin malesandfemalesaverages2-3 hours.The
plasmaclearanceof rizatriptanaveragesabout1,000-1,500ml/min in males andabout900-1,100ml/min in females;
about 20-30%of this is renalclearance.Followinganoral doseof 14C-labelledrizatriptan,about80%of the
radioactivity is excretedin urine,andabout10%of thedoseis excreted in faeces.This showsthatthemetabolitesare
excretedprimarily via thekidneys.

Consistentwith its first passmetabolism,approximately 14%of anoral doseis excretedin urineasunchanged
rizatriptanwhile 51%is excretedasindoleacetic acid metabolite.No morethan1%is excretedin urine astheactiveN-
monodesmethyl metabolite.

If rizatriptanis administeredaccording to themaximum dosageregimen,noaccumulation of theactive substancein the
plasmaoccursfrom dayto day.
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Characteristicsin patients

Thefollowing dataarebasedonstudieswith a tablet formulation.

Patients with a migraine attack: A migraineattackdoesnot affectthepharmacokinetics of rizatriptan.

Gender: TheAUC of rizatriptan(10mg orally) wasabout25%lower in malesascomparedto females,Cmax was11%

lower,andTmax occurredatapproximatelythesametime.This apparentpharmacokinetic differencewasof noclinical

significance.

Elderly: Theplasmaconcentrationsof rizatriptanobservedin elderly subjects(agerange65 to 77years)aftertablet
administrationweresimilar to thoseobservedin youngadults.

Hepatic impairment (Child-Pugh's score 5-6): Following oral tabletadministration in patients with hepatic impairment
causedby mild alcoholic cirrhosisof theliver, plasma concentrationsof rizatriptanweresimilar to thoseseenin young
maleandfemale subjects.A significantincreasein AUC (50%)andCmax(25%) wasobservedin patientswith

moderatehepatic impairment(Child-Pugh'sscore7). Pharmacokinetics werenot studiedin patientswith Child-Pugh's
score>7 (severehepaticimpairment).

Renal impairment: In patients with renalimpairment(creatinineclearance10-60ml/min/1.73m2), theAUC of
rizatriptanaftertabletadministrationwasnot significantlydifferentfrom that in healthysubjects.In haemodialysis
patients(creatinineclearance<10ml/min/1.73m2), theAUC for rizatriptanwasapproximately 44%greater thanthat in
patientswith normalrenalfunction.Themaximalplasmaconcentrationof rizatriptanin patientswith all degreesof
renal impairmentwassimilar to thatin healthy subjects.

5.3 Preclinical safety data

Preclinical dataindicateno risk for humansbasedonconventional studies of repeatdosetoxicity, genotoxicity,
carcinogenicpotential,reproductiveanddevelopmental toxicity, safety pharmacology,andpharmacokineticsand
metabolism.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Lactosemonohydrate,
Maizestarch,
Mannitol(E421),
Pregelatinizedstarch(maize),
Aspartame(E951),
Peppermint flavour,
Sillica colloidal anhydrous,
Sodiumstearylfumarate

6.2 Incompatibilities

Not applicable

6.3 Shelf life

2 years
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6.4 Special precautions for storage

Storein theoriginal packagein orderto protect from moisture.

6.5 Nature and contents of container

OPA/Aluminium/PVC-Aluminium perforatedunit doseblistersin cartonsof 2, 3, 6, 12,18,28or 30orodispersible
tablets.

Not all packsizesmaybemarketed.

6.6 Special precautions for disposal

Any unusedproductor waste materialshould bedisposed of in accordancewith local requirements.

7 MARKETING AUTHORISATION HOLDER

TevaPharmaB.V.
Computerweg10
3542DR Utrecht
TheNetherlands

8 MARKETING AUTHORISATION NUMBER

PA 749/106/1

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation:12February 2010

10 DATE OF REVISION OF THE TEXT

March2012
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